Fendt

FENDT 820NA (731/00101-99999) F731105
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FENDT 820NA (731/00101-99999)
41000

[=3
>
f=3
=
>

Ref 2002 Page 01-0001



Fendt

FENDT 820NA (731/00101-99999) F731105
CRANKCASE Page01-0001
ltem Part Qty Description Technical
Number Comments Specification
72436454 1 ENGINE TCD2012L064V
PLEASE ORDER WITH
ENGINE NO. ONLY'!
<-- 731/1001 --> 731/1953
<--Z731.200.010.010
ENGINE EXCHANGE
72604556 1 REMANUFACTURED SHORT BLOCK ENGINE
<-- 731/1001 --> 731/1953
72455380 1 ENGINE TCD2012L064V
PLEASE ORDER WITH
ENGINE NO. ONLY'!
<-- 731/1954 --> 731/9727
<-- Z731200010020
72604558 1 REMANUFACTURED SHORT BLOCK ENGINE
<-- 731/1954 --> 731/9727
72487623 1 ENGINE TCD2012L064V
PLEASE ORDER WITH
ENGINE NO. ONLY'!
<--731/9728
<--Z731200010100
72604558 1 REMANUFACTURED SHORT BLOCK ENGINE
<--731/9728
1 72618972 1 CRANKCASE
><2-16
2 72416467 14 HEXAGONAL HEAD BOLT
3 72344342 14 ADAPTER BUSH
5 72315095 2 SEALING WASHER DIN 7603 A14X20-CU
6
NOT USED
ENG.NO.
-->10406001
72455567 1 SEALING WASHER DIN 7603 D22X27-CU
ENG.NO.
<-- 10406002
7 72325321 1 PLUG
M22X1,5
ENG.NO.
-->10406001
72455559 1 PLUG SCREW
ENG.NO.
<-- 10406002
8 72429347 2 SCREW M14X1,5
M14X1,5
10 72416469 6 BEARING BUSHING
11 72416470 1 BEARING BUSHING
12 72325325 9 CORE HOLE PLUG
13 72325326 5 CORE HOLE PLUG
14 72315799 2 PLUG DIN 7604
AM14X1,5-A3L
16 72431135 1 LOCKING PLUG
185 72381391 1 THREADLOCKER LOCTITE 243 10ML



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com



FENDT 820NA (731/00101-99999)
432327-M-1

P -
\x.. M.V Ar du/
[0 gmert?
mpm— ST BT et
\\a)ﬂ R ! ; TAEITN
\@\w\u W AT Y Sy /\mw R4 //N,
A V] o AR
Anl O AR
4 A s DS ENS S A
&9 “?, $ )
& ) ﬁ o TR
QD [ R ~ *
Bonc“ wc>o:\) & L :Imwxm.x;xnw/
7,
/N &)A\f e .\w% s \\\%\mmﬂq
/ Yo o\m s .M\\ iy
o VOUSE TOW BV o
S0 Y. C ) ST ﬁu\
g %C.:/m £ L S S u\_‘
ﬁﬁ .. erv.u)u\ Q\\U/Alv\\ — 7

3 o - ”
AN \J\\./ 4 «f\\\i@\ rﬁ\\ te/ !
\ N / AP A R | .
) S Sl s K
K %L\ Pu\,‘ﬂ./z\ L0 Al ,
N T Y N P ’
zd\.. - xJ\/Jiu—\\o.‘\l:rIil _«....\, ,_XWU /
oy — ~ A\
.F// #\ﬁ/ KN ﬂ = by N/ ’
Vv N \ KOS LR P ’ —
X \I\ lixxv\@\mlm\ i
N N e S / ’
NVANY v ’ /
Y A ¢ ’ <t
. A k4 a
x \ s 2
v y ; /\
LR / /
LN ' ’
N Y 4 ?
5 A 4 ¢
A N7 7
\ v ’
A% i
kS ‘
\ ]
A} 14
X s
% ¢
L
\

432327-M-1

Page 01-0002

Ref 2017



Fendt

FENDT 820NA (731/00101-99999)

F731105

CRANKCASE

Page01-0002

Item Part Number

72627515
72315088
72323677
72631860
185 72325403

O~ WNPRF

P NNNPRP

Qty Description Technical Specification

Comments
BLANKING PARTS

CORE HOLE PLUG

SEALING WASHER DIN 7603 A10X13,5-CU
PLUG

SLUG

SAFE.LOCK AGENT



FENDT 820NA (731/00101-99999)
30094

I'd )@ \
/) e
——— /.7 il —c ==
et FTEER
\m\ e 0/0 S o A\ fmw.z RSN
PAL 2NN ° Voo TN Wy N
P RN ORI P HER
oI 1 0 [R) N =N —
2oy 10N c ﬁillluurrnu||/
\ ) Q7 < * S
Al RN 0%00/1 o s oy __--D

1600€0

Page 01-0003

Ref 2025



Fendt

FENDT 820NA (731/00101-99999)

F731105

CRANKCASE

Page01-0003

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 6 PISTON COOLING JET



FENDT 820NA (731/00101-99999)
12574

12574

-

Ref 2033

Page 01-0004



Fendt

FENDT 820NA (731/00101-99999)

F731105

CRANKCASE

Page01-0004

ltem Part Number Qty Description
Comments

BLANKING PARTS

5 72415828 1 DISC
6 72426697 1 HEXAGONAL HEAD BOLT
10 72426698 1 BUSH



FENDT 820NA (731/00101-99999)
40194

\Sb\ 22U S an LI Y
-8

8,0 o z=Fiok RN

4 - \\ 4 \\\\\lwwl

A~ \J

2, 3

orps

L) %s
- !/ o o &7, ” ’
\ - (A 74 4
OO T W

TG el & 2K
Q\\ ’ / \
E T \ P/ \

761070

Page 01-0005

Ref 2041




Fendt

FENDT 820NA (731/00101-99999)

F731105

CRANKCASE

Page01-0005

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FENDT 820NA (731/00101-99999)
35315

035315

-
PR3N ;
L2 on
I
< - 1R
A TN,
4 1
8o sl
e = ~~--A ~ s
LR BELST oo e 1 oSy
RPN S €S S X
’ 1 - -1
€ IR o .o\
1 3) %\\_‘J :;.\ \§?{: *°C5__5"’; A
KJ} 2t SN SN aa) 2 o
/.) "\\ IS gr\u )J(\\\n'\ \}:b %> :J
L AN AN, N }
(’p'/:\‘l ‘\J NN ° L
AL Qo e, Ur‘}'\:/ﬂb e
[ AT N Ity WY L4 N
BRI AN oS i o~
o gt s PN 0 o
o il Q ‘&J @ng, 7 o - A
R RV GRS o
I\QL' o~ EF F 1\@‘! l/ll /(\HID i
~=z===- 'E:E‘\ ::I t?&&ﬁﬂ 1t 1 a1
\\:Q\ A\ ANJuie g, 1 2 JaNOYS
N a0 \\qi Iq '.‘L/ e~ R4
\\J.VO 1 |“LQ:(, F\\_”””“:
RN S )
RS I R
<! [
9.

Ref 2049

Page 01-0006



Fendt

FENDT 820NA (731/00101-99999)

F731105

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

BLANKING PARTS

1 72490265 1 SEAL
2 72436408 1 COVER
3 72415878 2 HEXAGONAL HEAD BOLT

M8X16



FENDT 820NA (731/00101-99999)
F51577

M~
M~
mn
—
[Te)
o

~

Ref 2057 Page 01-0007



Fendt

FENDT 820NA (731/00101-99999)

F731105

CRANKCASE

Page01-0007

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72438057

Qty Description
Comments

BLANKING PARTS

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT
NOT NEEDED WITH AIR BRAKE

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20



FENDT 820NA (731/00101-99999)
40029

I LTI
\\O\Mr, ...... - B BRSSO
N2 NS Q, /g RN
/ Om\\\\l// D\ AN Q o \ A \// NS //,
“hin, RSR o, X oo N
‘) N/ AP Q N S~ N AN
2 Y0\ < Y SRS PN
X4 1 T R .
0 e &, G Tew)
\\ N I N _\_.v%//AJO«\ S UvVe o /.:\m&
s ,,/-\N\,( CUNS s A N N~
T y---2IR__ 9 T T S ) )
R O b Py
/ I V- " \MJ g ..(\\ ;
{20 Lo\ Y \0 & L, (B it
Jo72 \ \\4 71 s o o I akte VR A AN
Ve~ S Yt ) 77N S Lot
N \it A s, 0 o HEN: )
AR s f) J ~ \ o ﬂ\l\\\ o <Y ’ __\,\ ..b\\\
) ! y — 4
VR0 LLLS T A o e
) A ’ Sl O S , ,
o\ N s ol ~ , , ey
' r\\_ A= / Y P
- ’ ~
J \J\m» o/,\: Ve \JJG 2 y , ot
n\ AN o =/ , , Y
AV el - / / S A\\
’ / / / ST
{ / / \:\\
2 ’ K

620010

Page 01-0008

Ref 2065



Fendt

FENDT 820NA (731/00101-99999)

F731105

ENGINE MOUNTINGS

Page01-0008

ltem Part Number Qty Description

Comments

LEFT
1 72428791 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 820NA (731/00101-99999)
40030

— Q-
S V1o R0 f7) 7 T -- ’
gt V0N . @2 IRy
’ ! 4 o 4 - 1A
g | v - a) SIS L4 '/
e~ / .\Jl_ﬁ A \\lJn_ l..la\x.\lllsw..x N/
i\l - s TV TP
N s a - o Y Y —,
10 A0 G - O Fye-- -7 w7
\.J ’ 3 o, o i ¢ Q\
1 \\\f \H r\\ \III\ \- Fi s
._ fr\ss_ : - e ] ’ \_ — .Nu\\
L4 - 4
/ \ mﬁ.. N ...W\M\J& ? / \\ 274
AN é.\f\ L ¢ / / Y
, ; - I ’ r -5
‘ ! \ r rooa ¥
{ / ! \...1\
i-] ' v

0E00%0

Page 01-0009

Ref 2073



Fendt

FENDT 820NA (731/00101-99999)

F731105

ENGINE MOUNTINGS

Page01-0009

ltem Part Number Qty Description

Comments

RIGHT
1 72423955 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FENDT 820NA (731/00101-99999)
35107

" ;\\]P //,,< v
— i
LU A
LU AL N
o/ N e \
L ]
N
\\//
¢ & o)
/S
‘\\\W
" L
o 7
r /
=T
Lolsen

Page 01-0010

Ref 2081




Fendt
FENDT 820NA (731/00101-99999)
ENGINE BEARINGS
ltem Part Number Qty Description Technical Specification
Comments
72423991 4  ENGINE MOUNT

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L

F731105
Page01-0010




FENDT 820NA (731/00101-99999)
431755-M-1

431755-M-1

Ref 2089 Page 01-0011



Suggest:
For more complete manuals. Please go to
the home page.

https://www.ebooklibonline.com

If the above button click is invalid. Please
download this document first, and then
click the above link to download the
complete manual.

Thank you so much for reading


https://www.ebooklibonline.com/downloads/fendt-820-na-731-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f731105/

Fendt

FENDT 820NA (731/00101-99999)

F731105

TRANSMITTER

Page01-0011

ltem Part Number Qty Description
Comments

ENGINE SPEED
EDC

1 72626758 1 TRANSMITTER
2 72628348 1 O-RING



FENDT 820NA (731/00101-99999)
35317

—
&
N 4
wﬂnnwﬁuuuﬂ\hfﬁw s

/ ~ Ve N
/ Ny

e
\ 4
&,.W ol _C2R
N
X A N

S -
B4 \ Mo ety L

L1€5ED

Page 01-0012

Ref 2097




https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com





